

# ENTREPRENEUR

---

Room 917, Hua Teng Bei Tang Business Plaza.

No.37 Nan Mo Fang Road,

ChaoYang District.,

Beijing, China

## CERTIFICATE OF ANALYSIS

Product Name: TANNIN

Lot No.: 180503

Manufacture Date: May, 2018

| Test             | Specification                         | Test Result |
|------------------|---------------------------------------|-------------|
| Appearance       | Light Yellow or<br>Light Brown powder | Pass        |
| Solid Content(%) | ≧ 81.0                                | 81.20       |
| Drying Loss(%)   | ≧ 9.0                                 | 8.0         |
| Insoluble (%)    | ≧ 0.6                                 | 0.20        |
| Color            | ≧ 2.0                                 | 1.4         |

Released By Quality Control

北京安特普纳科贸有限公司  
BEIJING ENTREPRENEUR SCIENCE & TRADE CO., LTD.  
中安